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TEST %5 No.: STRD1803001S
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UN38.3 Test Report

PSR A HCP501232W
=] .
(I I 3.7V, 145mAh, 0.54Wh

Lithium- ion polymer battery HCP501232W

Sample name : 3.7V, 145mAh, 0.54Wh
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TEST 45’5 No.: STRD1803001S
HhC LS RA Y HCP501232W
FE 5L 2 F5 Chinese 3.7V, 145mAh, 0.54Wh
Sample name /9 Lithium- ion polymer battery HCP501232W
English 3.7V, 145mAh, 0.54Wh
> Elé‘ ==
FE b 01~43

Sample No.

AT I FEREVEAT PR A 7]
Consignor Shenzhen Honcell Energy Co., Ltd.
GV X VA RN FEREVEAT PR 7]

Manufacturer Shenzhen Honcell Energy Co., Ltd.
e, W COCT ek B pis fm i dh s SEs bR e T
i ) j ST/SG/AC.10/11/Rev.6, 38.3

HHE bt

Test method
and criterion

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

FEm AP WEORAEE IR, R 32.56%10.8%4.5mm
Appearance Silvery prismatic battery, size 32.5*10.8*4.5mm
S A VERE! WAz H
F R B 2018-02-28 Wiz iz F 2018-03-01 ~ 2018-03-13
Accepted date Test date

[ 17 AN 05 R N -22) NI L N S S NI 719 R SN O35 L s N 1)y

WA H . . . Lo -
Test item Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
st items
Overcharge, Forced discharge.
SR, ARG A B O T E R B Wis i ) g T S R bR v T )
ST/SG/AC.10/11/Rev.6, 38.3 il ZEK .,
The sample has passed the test items of UNITED NATIONS "Recommendations
R on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
W4 i ST/SG/AC.10/11/Rev.6, 38.3
Conclusion
%k Hi(Issue date): 2018-03-14
U /
Comments
. L '
4 Q"z 7 i 2 ? R4
Compiler: oo F— Checker: LE\:‘ %Tr ‘Iﬁfﬁ Appr.over %9’

RO HE SR e 43 A PR 22 )
Shenzhen SEM.Test Technology Co., Ltd.
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TEST 4w No.: STRD1803001S
N FEEL SR B RS S N s -
e | W E 2 N AL KT &It
Standard requirement or the clause .
No. Name of test Test result Test conclusion | Remarks
number of standard
BeAE Tk i i g 5 s
1 e AR FRMETMT) UN Manual of Tests and Criteria | VL% 1 e /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 4 T.1 Test | See Appendix 1 Passed
T.1
A T ak S is i g 45 s
5 i IR FRAET-MY UN Manual of Tests and Criteria | WLkt 2 & /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 k4 T.2 Test | See Appendix 2 Passed
T.2
BeA B Tk S is i g 5 s
3 R FRAETEY UN Manual of Tests and Criteria | WK% 3 Lk /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 4 T.3 Test | See Appendix 3 Passed
T.3
A E T ak it Pic i g 5 sei A
4 s PAETMY UN Manual of Tests and Criteria | JLIff % 4 Hi& /
Shock ST/SG/AC.10/11/Rev.6, 38.3 ik T.4 Test | See Appendix 4 Passed
T.4
S BAE COCTE I S i i i s 1 SEg
5 Ex:er:al PrEFMY UN Manual of Tests and Criteria | W% 5 ok /
short-circuit ?‘IgSG/AC.lO/ll/Rev.G, 38.3 k4 T.5 Test | See Appendix 5 Passed
BAE T E I S i i i s e
6 BIE FrEFMY UN Manual of Tests and Criteria | W% 6 ey /
Crush ST/SG/AC.10/11/Rev.6, 38.3 A% T.6 Test | See Appendix 6 Passed
T.6
A E COCT ki Pic g 5 sei A
7 e FRUETFUFY UN Manual of Tests and Criteria | W.H#% 7 % /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 ik T.7 Test | See Appendix 7 Passed
T.7
BAE COCTE I S i i i i1 SEg
8 i GEN FRAEFMY UN Manual of Tests and Criteria | W.ift#% 8 Lk /
Forced discharge ST/SG/AC.10/11/Rev.6, 38.3 A% T.8 Test | See Appendix 8 Passed
T.8
MR IR IE I, . . .
T;éjt‘ffif’nﬁm WERELEE: 20°C -25°C;  MAEEMRAE:  45% - 75%
vire Ambient temperature: 20°C - 25°C, Ambient humidity: 45% - 75%
condition
BT H ,
Test items
S A 4
AL R A E)Bﬁ
Subcontracted o N - / 03 /
test condition LS ame co
Subcontracte €
d Laborator Huhk .
y ' CERS
Addres / /
S Tel

RO HE SR e 43 A PR 22 )
Shenzhen SEM.Test Technology Co., Ltd.
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TEST %'5 No.: STRD1803001S
% 1
Appendix 1
] 1 AT H 4455 R AR
No. Name of Test Items | Altitude simulation
MR AT iR _ N T
oy B L Hr Before M) After Rk élﬁ']% i Mk
Sample No. | Sample status Lt T FriE% R Rt T Frg R Ma?; ;OSS RESId(I.(,I)/a)| ocv A
my (9) Vi(V) m; (9) V, (V) ° 0 Test result
o1 | HFEERl 5177 | 4187 3177 | 4.185 0.000 99.95 o
o2 | HUCEERM ) 3144 | 4188 | 3143 | 4186 0.032 99.95 0
03 | HWEml | 3157 | 4190 | 3156 | 4.188 0.032 99.95 0
o4 | HUCEEAM 3117 | 4189 | 3117 | 4.187 0.000 99.95 0
05 | HFnERN ) 3153 | 4189 | 3152 | 4.187 0.032 99.95 0
06 | HlCEERM 13130 4.187 3.130 4.185 0.000 99.95 0
07 |, HFERN 3130 | 4187 3130 | 4.186 0.000 99.98 o
og | fUCLEAM ) 3150 | 4190 | 3150 | 4.188 0.000 99.95 o)
09 | HFERN ) 3153 | 4191 | 3152 | 4.189 0.032 99.95 0
10 pUoteal 13162 | 4189 | 3.162 | 4.187 0.000 99.95 0

1 CYC Fully Charged

DS

T L-ilttie;  V-FFSG DA, R-BEER,  F-RK; O-Joilds. JofF=. ofifh. Enicd. JokK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

RO HE SR e 43 A PR 22 ) %400, 12
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST w5 No.: STRD1803001S
M & 2
Appendix 2
F , | W 24 HLERT
No. Name of Test Items Thermal test
MR AT kY _ N T
Sample No. | Sample status | Hiit & T L Lt 5 TR L Ma?; ;OSS RESId(I.(,I)/a)l ocv R
my (9) Vi(V) m; (9) V, (V) ° 0 Test result
BUGRAR
01 ppoerEl | 877 4.185 3.173 4.183 0.126 99.95 o)
02 (st | 3143 4.186 3.141 4.184 0.064 99.95 o)
03 jﬁfjﬁﬁf&;j 3.156 4.188 3.153 4.186 0.095 99.95 o)
04 sl 3117 4.187 3.115 4.185 0.064 99.95 o)
05 jﬁfjﬁﬁf&;j 3.152 4.187 3.150 4.185 0.063 99.95 o)
06 13@55;@% 3.130 4.185 3.128 4.182 0.064 99.93 o)
07 jﬁfjﬁﬁf&;j 3.130 4.186 3.127 4.184 0.096 99.95 o)
08 13@55;@% 3.150 4.188 3.148 4.186 0.063 99.95 o)
09 jﬁfjﬁﬁf&;j 3.152 4.189 3.150 4.186 0.063 99.93 o)
10 FUCERAL | 3 969 4.187 3.161 4.185 0.032 99.95 o)

1 CYC Fully Charged

DS

T L-ilttie;  V-FFSG DA, R-BEER,  F-RK; O-Joilds. JofF=. ofifh. Enicd. JokK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

RO HE SR e 43 A PR 22 ) %500, 12
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST w5 No.: STRD1803001S
M & 3
Appendix 3
75 3 TIRI H 45 i
No. Name of Test Items Vibration
MR AT kY _ N T
Sample No. | Sample status | Hiite it JF# R Lt A T # R Ma?; ;OSS RESId(I.(,I)/a)I ocv ES
my (9) Vi(V) m; (9) V, (V) ° 0 Test result
01 jﬁfjﬁﬁf&;j 3.173 4.183 3.172 4.180 0.032 99.93 o)
02 sl 13141 4.184 3.141 4.181 0.000 99.93 o)
03 jﬁfjﬁﬁf&;j 3.153 4.186 3.152 4.184 0.032 99.95 o)
04 sl 3115 4.185 3.114 4.183 0.032 99.95 o)
05 jﬁfjﬁﬁf&;j 3.150 4.185 3.149 4.183 0.032 99.95 o)
06 13@55;@% 3.128 4.182 3.127 4.180 0.032 99.95 o)
07 jﬁfjﬁﬁf&;j 3.127 4.184 3.126 4.181 0.032 99.93 o)
08 13@55;@% 3.148 4.186 3.147 4.184 0.032 99.95 o)
09 jﬁfjﬁﬁf&;j 3.150 4.186 3.149 4.184 0.032 99.95 o)
10 HUGERAR | 3167 4.185 3.160 4.182 0.032 99.93 o)

1 CYC Fully Charged

DS

T L-ilttie;  V-FFSG DA, R-BEER,  F-RK; O-Joilds. JofF=. ofifh. Enicd. JokK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

RO HE SR e 43 A PR 22 ) %600, 12
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST w5 No.: STRD1803001S
M & 4
Appendix 4
F 4| BRIE £ i
No. Name of Test Items Shock
MR AT kY _ N T
. o M T Before MR 5 After [P %IJ_%EEH& -
Sample No. | Sample status | Hiite it JF# R Lt A T # R Ma?; ;OSS RESId(I.(,I)/a)I ocv ES
my (9) Vi(V) m; (9) V, (V) ° 0 Test result
01 jﬁfjﬁﬁf&;j 3.172 4.180 3.171 4.178 0.032 99.95 o)
02 sl 13141 4.181 3.140 4.179 0.032 99.95 o)
03 jﬁfjﬁﬁf&;j 3.152 4.184 3.151 4.181 0.032 99.93 o)
04 sl | 3114 4.183 3.113 4.181 0.032 99.95 o)
05 jﬁfjﬁﬁf&;j 3.149 4.183 3.148 4.181 0.032 99.95 o)
06 13@55;@% 3.127 4.180 3.126 4.178 0.032 99.95 o)
07 jﬁfjﬁﬁf&;j 3.126 4.181 3.125 4.179 0.032 99.95 o)
08 13@55;@% 3.147 4.184 3.147 4.182 0.000 99.95 o)
09 jﬁfjﬁﬁf&;j 3.149 4.184 3.149 4.182 0.000 99.95 o)
10 HUGERAR | 3160 4.182 3.159 4.180 0.032 99.95 o)

1 CYC Fully Charged

DS

T L-ilttie;  V-FFSG DA, R-BEER,  F-RK; O-Joilds. JofF=. ofifh. Enicd. JokK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

RO HE SR e 43 A PR 22 ) 7o 12
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TEST 4w No.: STRD1803001S
¥ * 5
Appendix 5
5 5 M0 H 4455 AN
No. Name of Test Items External short circuit
‘e . 2 T L .
*iuﬁ':éﬁ? ﬁétﬁlﬂj‘%‘g Max. External Temperature U["Jﬁt%% %/f
Sample No. Sample status (C) Test result Remark
HIRSEA T
01 1 CYé\ IZLJ’:;Iy Charged 55.3 O /
IER/ e S LN
02 1cve I;ully Charged 57.2 0] /
HIRSEATEH
03 1 CYé\ IZLJ’:;Iy Charged 56.2 O /
HIRGEA TR
04 1cve I;ully Charged 56.1 0] /
HIRSEATEH
05 1 CYé\ IZLJ’:;Iy Charged 55.2 O /
HIRGEA T
06 1cve I;ully Charged 56.3 0] /
HIRSEA T
07 1 CYé\lzj;J’:;Iy Charged 57.1 O /
HIRGEA TR
08 1cve I;ully Charged 55.4 0] /
HIRSEA T
09 1 CYé\lzj;J’:;Iy Charged 56.0 O /
HIRGEA T
10 1cve I;ully Charged 55.6 0] /
LU A

Er DA RBH FHlKG O-JofifA. JomR. JolE K.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

RO HE SR e 43 A PR 22 ) %8, 12
Shenzhen SEM.Test Technology Co., Ltd. Page of
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et %45 No.: STRD1803001S
i & 6
Appendix 6
] 5 R H 4475 BIE
No. Name of Test Items Crush
¥ % HLR ¥ ik A . )
ﬁlﬁ]éﬁ? ﬁétﬁ])lj(%% M:f l]Ellternal Te'n_w“pjtlaurire Ymﬂlﬁ%% %’E
Sample No. Sample status (C) Test result Remark
B X 50%75 5
11 L OvC 5o gapjty 51.3 0 /
UK 50% 75 &
12 1 CYC 50% gapity 462 O /
B X 50%75 5
13 1 CY(/Z\SO% gapity 45.3 o) /
UK 50%75 &
14 1 CYC 50% gapity 478 O /
B X 50%75 5
15 1 CY(/Z\SO% gapjty 46.7 O /
LR H

T D-fififh; F-fdk; O-Tofffk. Tk,

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

RO HE SR e 43 A PR 22 ) o, 12
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 45’5 No.: STRD1803001S
B *x 7
Appendix 7
Fe'g 7 W H 445K R
No. Name of Test Items Overcharge
FEM 9~ FEARAS MR L #IE
Sample No. Sample status Test result Remark
HIGEATEH
16 1 CYé\IZTLJ’:;Iy Charged O /
T IRGEA TR HL
17 1CYC I;ully Charged O /
HGEATEH
18 1 CYé\IZTLJ’:;Iy Charged O /
T IRGEA TR HL
19 1CYC I;ully Charged O /
50 KSEA T
20 50 CYé\IZLlJ:IIy Charged O /
50 KSEA A
21 50 CYC liully Charged O /
50 KSEA T
22 50 CYé\IZLlJ:IIy Charged O /
50 KSEA A
23 50 CYC liully Charged O /
S|

T D-fififh; F-fdk; O-Tofffk. Tk,

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

RO HE SR e 43 A PR 22 ) 5510 U, J12 ng
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %47 No.: STRD1803001S

M %& 8

Appendix 8

s g | WRITUH £ s

No. Name of Test Items Forced discharge
ERE TR FEARIRAS DA & #E
Sample No. Sample status Test result Remark

24 L Chnaly it o /
25 L oty B o /
26 L hnaly e o /
27 Loty B o /
28 L hnaly ) o /
29 L oty B o /
30 L hnaly ) o /
31 L oty B o /
32 L hnaly e o /
33 L oty B o /
34 s0 Ry it o /
35 o nay B o /
36 s0 Ry it o /
37 so B o /
38 s0 Ry it o /
39 so B o /
40 s0 Ry it o /
4 so B o /
42 s0 Ry it o /
43 so B o /

T D-fififh; F-fdk; O-Tofffk. Tk,

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

RO HE SR e 43 A PR 22 ) 511 50, 12 15T
Shenzhen SEM.Test Technology Co., Ltd. Page of




TEST %5 No.: STRD1803001S

FEom
Sample photo
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